
Hazen and Sawyer  

4035 Ridge Top Road, Suite 400 

Fairfax, VA 22030 

 

 

 

   

Town of Culpeper Water System 

Study 
Draft Report 
January 21, 2020 
 



Town of Culpeper  

Water System Study  

Draft Report  

 | Table of Contents i 

Table of Contents 

Executive Summary ........................................................................................................ 1 

1. Introduction ............................................................................................................ 1-1 

1.1 Purpose .................................................................................................................................... 1-2 

1.2 Report Organization ................................................................................................................. 1-2 
[...]
stations. These initiatives are consistent with best practices for distribution system operations. 

Storage tank mixing can improve water quality consistency and minimize water quality issues in 

tanks. Dedicated sampling stations are known to provide improved water quality data to manage 

the system, and automatic flushing stations can be beneficial for controlling water age of certain 

portions of the distribution system. 

• Treatment Process Optimization – The Town has implemented a series of water treatment 

changes to optimize treatment performance and operations. Filter rehabilitation consisting of 

media replacement and underdrain repairs was completed in 2010. The Town changed the 

chemical used for pH adjustment from soda ash to lime in 2011 and changed the chemical used 

for chlorine disinfection from chlorine gas to sodium hypochlorite in 2013. In 2017, the Town 



Town of Culpeper  

Water System Study  

Draft Report  

         | Town of Culpeper Water Supply System 2-2 

constructed a new chemical facility near Lake Pelham to add potassium permanganate for iron 

and manganese oxidation. In June 2018, the Town changed the coagulant at the water treatment 

plant from aluminum sulfate to polyaluminum chloride to improve turbidity removal. 

Improvements to the polymer chemical feed system at the water treatment plant were 

implemented in October 2018.  

• Water Main Cleaning – As corrosion of cast iron mains and release of deposits can affect water 

discoloration, the Town performed water main cleaning to remove tuberculation and deposits. 

Finished water from the WTP is conveyed through an 18-inch diameter main towards the 

downtown area. Due to the size of this finished water main, the velocities needed to clean the 

pipe cannot be achieved, and alternate mechanical cleaning techniques are needed. In February 

2018, the Town implemented a technology known as “ice pigging” which is a variation of the 

conventional pigging method, for cleaning of the 18-inch diameter finished water main and 

surrounding pipes where deposits were believed to exist. Ice pigging is a European technology 

that involves pumping a slurry of ice into a water main to remove sediment from the pipe. The 

Town found that ice pigging was effective for cleaning of 18-inch and 12-inch diameter mains, 

although a water main break occurred in the Oaklawn neighborhood during ice pigging, which 

resulted in service interruptions and discolored water.  

• Lake Pelham Dam Upgrades – Upgrades to the Lake Pelham dam were completed in 2018 to 

improve dam safety, flood control, and the raw water intake. Upgrades to the reservoir drain 

valve near the raw water intake allowed the Town to flush accumulated sediments from the 

reservoir to improve raw water quality at the intake. 

 

 

Figure 2-2. Timeline of Recent Town of Culpeper Water System Initiatives 

 



Town of Culpeper  

Water System Study  

Draft Report  

         | Town of Culpeper Water Supply System 2-3 

2.3 Drinking Water Sources 

Historically, the Town has utilized surface water for their drinking water supply. However, in 2015, the 

Town began introducing groundwater into the system to increase system resiliency. Figure 2-3 presents 

the total water production rates by source. The Town’s total water supply rate has increased steadily by an 

average of approximately 2.6% per year from 2009 to 2018 due to growth. The percentage of 

groundwater supply in the system has increased since 2015 to approximately 37% of overall production.  

According to the Town’s FY2018 Regional Water Supply Plan, the Town estimated that the system will 

need approximately 6.4 MGD of supply over the next 40-year period to continue to ensure a robust and 

reliable supply.  

 

 

Figure 2-3. Town of Culpeper Water Supply Sources 

2.3.1 Surface Water Sources 

The Town’s primary surface water sources are Lake Pelham and Mountain Run Lake, which discharges 

via Mountain Run into Lake Pelham. Water is withdrawn from an intake near the dam at Lake Pelham.  

In addition to water supply, Lake Pelham provides flood control for areas downstream. The Lake Pelham 

Dam was recently rehabilitated to meet dam safety regulations, including construction of a spillway and a 

revised intake structure. Construction of these rehabilitation improvements was completed in August 

2018.  

0

0.5

1

1.5

2

2.5

2009 2010 2011 2012 2013 2014 2015 2016 2017 2018

A
v

er
ag

e 
F

lo
w

 R
at

e 
(m

il
li

o
n

 g
al

lo
n

s 
p

er
 d

ay
)

Surface Water Groundwater



Town of Culpeper  

Water System Study  

Draft Report  

         | Town of Culpeper Water Supply System 2-4 

Currently the safe yield of Lake Pelham and Mt. Run Lake, as reported in the 2004 Regional Water 

Supply Plan, is 5.1 MGD. However, the Town’s FY18 Rate Study indicated that the Town believes the 

effective safe yield to be closer to 4.0 MGD based on experiences in prior droughts. 

Lake Pelham experiences seasonal algae growth and applies a peroxide-based algaecide to the reservoir to 

control the growth. The Town previously applied a copper sulfate algaecide to the lake and switched to a 

peroxide-based product to enhance algae control. The Town currently uses the product GreenClean by 

Biosafe, which has NSF 60 certification for drinking water application and is registered with the U.S. 

Environmental Protection Agency (USEPA) under the Federal Insecticide, Fungicide, and Rodenticide 

Act (FIFRA) for use in reservoirs. 

2.3.2 Groundwater Wells 

Table 2-1 summarizes the Town’s groundwater well sources. During the planning phase for the 

introduction of groundwater into the system, groundwater was tested for numerous water quality 

parameters regulated by USEPA under the Primary and Secondary Drinking Water Standards (discussed 

further in Section 3) by Emery and Garrett Groundwater Investigations and National Testing 

Laboratories. Test results showed that groundwater quality parameters were in compliance with Primary 

Drinking Water Standards. 

Table 2-1. Town of Culpeper Groundwater Facilities Wells 

Facility Date in Service Number of Wells Well Depth 

Chandler Street March 2015 3 560 – 640 feet 

Nalles Mill February 2018 2 320 – 380 feet 

Rockwater Park January 2018 1 350 feet 

2.4 Water Treatment Facilities 

The Town owns and operates four water treatment facilities:the Lake Pelham Water Treatment Plant 

(WTP), the Chandler Street groundwater treatment facility, the Nalles Mill treatment groundwater 

facility, and the Rockwater Park groundwater treatment facility. 

2.4.1 Lake Pelham Water Treatment Plant 

The Lake Pelham WTP was constructed in 1992 and is located west of downtown Culpeper near Lake 

Pelham. The WTP consists of conventional treatment processes with proprietary clarification and 

filtration technologies and has a design flow rate of 4 MGD. The WTP is operated for a portion of the day 

as needed to produce water to meet consumer demands. From January 2015 (when Chandler Street wells 

were introduced) through February 2019, the WTP was in operation for an average of 12.3 hours per day 

according to the Town’s monthly operation reports. The WTP is not in service during the night.  

A schematic of the WTP treatment process is presented in Figure 2-4, and additional details of the 

treatment process are presented in Attachment A. The treatment process generally consists of rapid 

mixing, clarification, filtration, and disinfection before release to the distribution system. 

 



Town of Culpeper  

Water System Study  

Draft Report  

         | Town of Culpeper Water Supply System 2-5 

 

 

Figure 2-4. Town of Culpeper Water Treatment Plant Process and Chemical Addition 

Prior to rapid mixing, water sourced from Lake Pelham can be treated with potassium permanganate, 

which is an oxidant that can be added to raw water to oxidize dissolved iron and manganese. The water is 

then directed to a rapid mix basin where polyaluminum chloride (PACl) is added as a coagulant to 

facilitate removal of particles during clarification. At this stage, polymer is added to assist with sludge 

blanket formation and control. Powdered activated carbon can be added to assist with removal of taste 

and odor compounds in raw water. The WTP has the capability to add lime to the raw water to adjust the 

pH during coagulation and to the filter effluent to adjust the finished water pH at the point of entry into 

the distribution system. Since the conversion to PACl for coagulation, the WTP has generally not needed 

to add lime to the raw water for pH adjustment and only adds lime to filter effluent to maintain the target 

finished water pH.  

Following the rapid mix, the water flows to the sludge blanket clarifiers where floc accumulates in the 

bottom of the clarifier to form a “sludge blanket”, and excess floc is periodically removed from the 

clarifier at the top of the blanket. As coagulated solids pass through the solids blanket layer, they contact 

solids in the blanket and are removed.  

Following clarification, the water flows to the filters which capture particles that are not removed by 

clarification.  The filter system provides filter backwash by gravity by reversing flow from the filter 

effluent weir chamber into the filter. Sodium hypochlorite is added to the filter influent and to the filter 

effluent for disinfection. The sodium hypochlorite dose added to the filter effluent is based on the amount 

needed to provide disinfection in the clearwells and maintain detectable chlorine residuals in the 

distribution system as required by Primary Drinking Water Standards. 

To achieve disinfection of the finished drinking water, the WTP uses free chlorine addition coupled with 

contact time in the onsite clearwells. Sodium hypochlorite is added to the filter effluent, which flows into 



Town of Culpeper  

Water System Study  

Draft Report  

         | Town of Culpeper Water Supply System 2-6 

the downstream clearwells. A blended phosphate corrosion inhibitor is added for corrosion control and for 

sequestration of iron and manganese; fluoride is added to the filtered water to promote dental health. 

Finished water is then pumped from the clearwells into the distribution system. 

Residuals produced in the treatment process, including solids removed from the sludge blanket clarifier 

and filter backwash waste, are discharged to a lagoon on the WTP site, and the supernatant is drained to 

the sanitary sewer. Residuals are periodically removed from the lagoons and disposed of offsite.  

2.4.2 Groundwater Treatment Facilities 

Each groundwater treatment facility consists of a chemical treatment building with piping and valves, 

chemical storage, and a laboratory. At the Chandler Street and Nalles Mill facilities, groundwater from 

multiple individual wells is pumped to a central treatment building, whereas the Rockwater Park facility 

treats groundwater from a single well. At all three facilities, the groundwater treatment process consists of 

chemical addition in the following sequence (from upstream to downstream):  

• Sodium Hydroxide – The treatment facilities include provisions for addition of sodium 

hydroxide to increase pH if needed, but they are not typically used. 

• Corrosion Inhibitor – A blended phosphate corrosion inhibitor containing 50% orthophosphate 

and 50% polyphosphate is added for corrosion control and for sequestration of iron and 

manganese. 

• Sodium Hypochlorite – Free chlorine is added for disinfection, and chlorine contact time for 

virus inactivation occurs in the finished water pipe prior to entering the distribution system. 

• Fluoride – Fluoride is added using hydrofluorosilicic acid to promote dental health. 

2.5 Water Distribution System 

The Town’s distribution system includes 100 miles of pipe, four storage tanks, and six automatic flushing 

stations. In 2018, the Town created a high-pressure zone (HPZ) in the southern portion of the distribution 

system to increase pressure. In 2018, construction of a storage tank in the high-pressure zone was 

completed.  

Table 2-2 provides an overview of the four storage tanks. The storage tanks provide a total of 

approximately 2.4 million gallons (MG) of storage capacity in the distribution system. The hydraulic 

residence time for each tank was estimated based on 2019 tank level records provided by the Town. The 

hydraulic residence time affects the overall water age and distribution system water quality. The Route 

522 Standpipe had the highest hydraulic residence time (5 days) during the period of analysis. 

 

 



Town of Culpeper  

Water System Study  

Draft Report  

         | Town of Culpeper Water Supply System 2-7 

Table 2-2. Town of Culpeper Distribution System Storage Tanks 

Tank Year Built Volume 

(MG) 

Hydraulic 

Residence 

Time  

Route 29 Elevated 

Storage Tank (T-1) 

1961 0.5 2 days 

Route 15 Standpipe (T-

2) 

1967 0.5 4 days 

Route 522 Standpipe (T-

3) 

1993 1 5 days 

HPZ Elevated Storage 

Tank (T-HPZ) 

2018 0.4 3 days 

Distribution system pipe materials include ductile iron, cast iron, copper, and galvanized. Approximate 

percentages of pipe type are presented in Table 2-3. The Town provided a map of the distribution system 

pipe materials developed based on staff knowledge. Pipe sizing is shown in Table 2-4. The date of pipe 

installation for all materials is not known. 

Table 2-3. Summary of Distribution System Pipe Materials 

Material Percent 

Ductile Iron 73.5% 

Cast Iron 26.0% 

Copper  0.2% 

Galvanized 0.3% 

 

Table 2-4. Summary of Distribution System Pipe Size 

Diameter Percent 

2 in 1.5% 

4 in 5% 

6 in 19% 

8 in 52% 

10 in 0.5% 

12 in 22% 

18 in 0.5% 

The Town has six automatic flushing stations located to control water age in localized areas. The Town 

also performs conventional hydrant flushing throughout the distribution system. There are 20 locations, 

known as “Bacti” Sites, within the Town’s distribution network that are monitored for coliform bacteria, 

pH, temperature, turbidity, chlorine, manganese, iron, alkalinity and hardness on a monthly basis. In 

March 2019, the Town started monitoring orthophosphate and total dissolved solids.  

Service lines convey water from the distribution system main to each building and can influence water 

quality. The portion of the service line on the private side of the meter is the owner’s responsibility; the 

meter and the remaining portion of the service line on the public side is owned by the Town. Service line 

materials in the Town consist of copper, plastic, or galvanized iron, and the Town is not aware of lead 

service lines in the system. Specific service line materials at each customer connection in the Town are 

not known. 



Town of Culpeper  

Water System Study  

Draft Report  

         | Town of Culpeper Water Supply System 2-8 

2.5.1 Independent Fire Flow Evaluation 

One of the core tasks in the study was an independent evaluation of available fire flow in the distribution 

system.  As part of this effort, Hazen updated and calibrated the Town’s existing distribution system 

hydraulic model to simulate current system operations. The process included expanding the extent of 

distribution system mains in the model, updating customer demand allocation in the model, and 

calibrating the model based on recent hydrant test results (Attachment D).  

The service pressure and fire flow capacity of the Town’s distribution system was evaluated using the 

calibrated model. The predicted maximum hour pressures in the model are generally above 40 psi, except 

the areas near the T-2 and T-3 tank sites where 31-40 psi minimum pressures are predicted. All pressures 

were greater than the 20 psi minimum pressure required under maximum hour conditions by the Virginia 

Waterworks Regulations. Similarly, the model runs predicted that the available fire flow (AFF) for all 772 